
Sustainable Treatment for Co-Removal 
of Hexavalent Chromium by Biological 

Treatment Process Pilot Study

SWRCB Agreement No. 12-539-550 {C/A 353}
Watershed: Lower Sacramento

City of Davis

K/J 1270031*00 
30 April 2013









 

Sustainable Treatment for Co-Removal of Hexavalent i 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Table of Contents 

Executive Summary ....................................................................................................................... I 

Section 1: Problem Statement and Relevant Issues ................................. 1-1 
[...]
CHECK VALVE

APRIL 2013

BLOWER

NOTE:

   THESE TWO ADDITIONAL PROCESSES ARE NOT
ANTICIPATED TO BE NEEDED.*





 

Sustainable Treatment for Co-Removal of Hexavalent Executive Summary - VII 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

The pilot process employed a bench scale small column FBR. A process flow schematic and 
photograph of the proposed pilot system is shown in Figure ES-3 and Figure ES-4. The water 
was fed through the bench scale carbon media FBR column with the addition of acetic acid as 
an electron donor and phosphoric acid as a nutrient. No pH adjustment was found to be 
necessary. Adequate aeration was achieved of the effluent through the oversized effluent 
tubing. 

 
Figure ES-3: Schematic of the FBR 

 
 
 
 
 



 

Executive Summary - VIII Sustainable Treatment for Co-Removal of Hexavalent 
Chromium by Biological Treatment Process Pilot Study 

g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

 
 

Figure ES-4: Photo of the FBR Pilot System 

 
Filtration was simulated on a bench-scale to simulate granular media filtration and membrane 
microfiltration. The goal of the filtration step was to characterize particulate and dissolved 
chromium and determine whether chromium-3 is effectively removed with or without a coagulant 
aid from the system through filtration. Jar tests were conducted to determine whether additional 
total chromium removal could be achieved through addition of a coagulant aid. 

The final step of the pilot was addition of sodium hypochlorite disinfectant to simulate 
disinfection and to determine whether any residual chromium-3 within the distribution system is 
oxidized to reform chromium-6.  

During the last week of the pilot, a selenium spike test was completed.  

Pilot System Operations 
Operation of the system was conducted by Kennedy/Jenks Consultants and Envirogen 
Technologies staff. 

Basket Strainer 

Recirculation 
Pump 

FBR Column 

Spare Chemical 
Feed Pump 

Influent/Effluent 
Pump 

Chemical 
Feed Pumps 



 

Sustainable Treatment for Co-Removal of Hexavalent Executive Summary - IX 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Hydraulic Residence Time 
The pilot study was conducted over a 16-week period from early November 2012 through early 
March 2013. There were four different Hydraulic Residence Times (HRTs) that were targeted, 
60, 40, 20, and 15 minutes. 

Results 
The results of the analysis conducted during this pilot study are described as follows (a 
summary of the analytical results are provided in Appendix IX). 

Biological Reduction 
The results for the reduction of chromium-6, nitrate, and selenium in the FBR, as well as a 
theoretical discussion of the reduction of perchlorate are described below. Based on the results, 
the system tended to be carbon limited (electron donor) rather than phosphorus limited (nutrient 
source).  

Results showed that altering the amount of carbon added to the system affected the reduction 
of chromium-6; therefore, milligrams of carbon added (as Acetic Acid) per liter of water treated 
is shown on Figure ES-5 to demonstrate this change. Better removal occurred when carbon 
addition was increased to 17 mg/l feed water or greater, the effluent chromium-6 concentration 
was consistently reduced to below 3 μg/l, often with results at non-detect levels. The effluent 
total chromium concentration increased as the HRT decreased. 



 

Executive Summary - X Sustainable Treatment for Co-Removal of Hexavalent 
Chromium by Biological Treatment Process Pilot Study 

g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

 

Figure ES-5: Influent and Effluent Chromium-6 and Total Chromium Results 

 

Nitrate Results 
The reduction of nitrate in the FBR is achieved similarly to that of chromium-6. An 
oxidation/reduction reaction occurs where nitrate is reduced to nitrogen gas and acetic acid is 
oxidized. Milligrams carbon added per liter of water treated is shown on Figure ES-6. Reduction 
of nitrate-N to levels below 1 mg/l throughout the majority of the pilot was achieved. 



 

Sustainable Treatment for Co-Removal of Hexavalent Executive Summary - XI 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

 

Figure ES-6: Influent and Effluent Nitrate Results 

 

Selenium Spike Results 

During the last week of the study, the influent feed tank was spiked to approximately 20 μg/l of 
selenium. The numerical results showed a removal of about 33%. 

Perchlorate Removal Estimated Results 
The FBR system is capable of treating perchlorate to non-detect levels based on actual 
operational FBR systems in California. In general, the oxidation-reduction potential of 
perchlorate reduction is very close to hexavalent chromium reduction when perchlorate 
concentrations are at low levels (<0.3 mg/l). The HRT will increase with higher perchlorate 
concentrations, which will increase the size of the FBR vessel. 



 

Executive Summary - XII Sustainable Treatment for Co-Removal of Hexavalent 
Chromium by Biological Treatment Process Pilot Study 

g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Filtration 
Bench top filtration was conducted as described above at the three HRTs. The influent and 
effluent water quality results are shown in Table ES-1 (without coagulant) for a 20-minute HRT. 
However, there was very little removal of chromium, indicating the residual chromium is likely in 
a dissolved state. 

Table ES-1: Filtration 20 Minute HRT 

  Effluent Aerated
Membrane 

Filter 
Granular 

Media Filter 
Chromium-6 (μg/l)  <0.2  NM 0.34 <0.2 
Chromium-3 (μg/l)  14  NM 12.66 13 

Total Chromium (μg/l)  14  NM 13 13 
Turbidity (NTU) 1.88 NM 0.13 0.52 

TSS (mg/l)  NM  NM <5.0 11 
NM- Not Measured 
TSS-Total Suspended Solids 

Disinfection and Chromium-6 Reformation 
The disinfection simulation was conducted and the chromium-6 results for the 20 minute HRT 
are shown in Figure ES-7. The chromium-6 concentrations increased from 0.34 μg/l to 
approximately 2 μg/l, showing some indications of reformation potential.  

 

 
Figure ES-7: Disinfection 20 Minute HRT (1.5 mg/l chlorine dose) 

 
 



 

Sustainable Treatment for Co-Removal of Hexavalent Executive Summary - XIII 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Jar Tests 
The total chromium that was seen in the effluent was found to be predominantly in a dissolved 
form. Jar tests with filtration step were conducted to determine if the addition of ferric chloride 
(FeCl3) coagulant would increase removal of total chromium. The addition of FeCl3 at 4 mg/l 
consistently achieved a total filtered chromium effluent concentration less than 5 μg/l and with 
the addition of FeCl3 at 10 mg/l achieved a total filtered chromium effluent concentration less 
than 2.5 μg/l. 

Selenium removal was also measured during the third jar test. Removal of selenium with 
addition of ferric chloride as a coagulant was limited and appears to require a higher dosage 
than for chromium removal (15 to 20 mg/l required to remove about 30 percent of selenium). 

 

FBR Pilot System Performance 

FBR pilot filter performance included the following: 

• Bed expansion - the granular activated carbon (GAC) media bed height was measured 
three times a week throughout the pilot study.  

• Electron donor and nutrient optimization – electron donor and nutrient addition was 
adjusted based on the effluent nitrate and chromium results throughout the pilot study to 
optimize performance. 

Residuals - although residuals were not measured, a full scale system would produce solids that 
will be removed in the downstream granular media or membrane filters. The removed solids will 
be settled in the backwash tank and discharged to the local sewer system. It is expected that if 
the residuals were treated onsite and dried, the dried residuals would likely be disposed at a 
local municipal landfill.  

Project Evaluation and Effectiveness 

Removal Efficiency and Feasibility for Anticipated MCL 
Table ES-2 provides a summary of the chromium-6 reduction, and total chromium and nitrate 
removal for the different HRTs. Reduction of chromium-6 was high throughout all HRTs and 
chemical feed concentrations. 



 

Executive Summary - XIV Sustainable Treatment for Co-Removal of Hexavalent 
Chromium by Biological Treatment Process Pilot Study 

g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

 

Table ES-2: Summary of Results 

HRT 
(min) 

AA Addition 
(mgC-L Feed 

Water) 

PA Addition 
(mgP/L Feed 

Water) 
% Chromium 6 

Reduction 

Effluent 
Chromium-6 

(μg/l) 

% Total 
Chromium 
Removal 

% Nitrate 
Removal 

% 
Selenium 
Removal 

60 15 0.11 98-100% <0.2-0.83 81-84% 98-100% N/A 
60 13 0.11 91-97% 1.2-3.8 75-80% 85-100% N/A 
40 13.1 0.13 90-91% 3.7-4.1 67-73% 72-81% N/A 
40 16 0.15 95-100% <0.2-1.3 48-70% 97-100% N/A 
15 17.3 0.16 98-99% 0.31-1.4 42-50% 100% N/A 
20 17.5 0.17 99-100% <0.2-0.27 48-50% 98-100% 70% 

AA – Acetic Acid 
PA – Phosphoric Acid 
 

Footprint of Conceptual Treatment System 
A conceptual footprint to incorporate a biological treatment process at the City of Davis Well 20 
site was developed based on a 1,400 gallons per minute (gpm) treatment system flow rate.  

The flow schematic for the recommended process is shown in Figure ES-2. Using the current 
Well 20 site, a site specific footprint for the full scale water treatment facility is shown in 
Figure ES-8. The current Well 20 site is about 0.14 acres and would require the acquisition of 
another 0.36 acres as the water treatment facility would encompass about 0.5 acres.  

Incorporating this treatment process into a “Greenfield Site”, where a new well would be 
constructed and a biological treatment process added could yield a smaller footprint. In addition, 
the sizing of the processes was developed conservatively and could possibly be reduced based 
on the following alternatives: 

 Evaluate the use of one aeration tank. 
 Evaluate replacement or reduction of the contact tank with an inline mixer.  
 Evaluate if disinfection could occur directly after the aeration basin and achieve the 

required contact time using the pre-filter contact vessel and/or filter vessels, thus being 
able to eliminate the chlorine contact vessel.  

 Evaluate the pressure filter design loading rate at 5.0 gallons per minute per square foot 
(gpm/sf) vs. 3.0 gpm/sf. 

 Locate booster pump stations outside and only use a covered roof structure with 
secondary containment for the chemical storage area. 

If these alternatives were successful, it is estimated the footprint would be reduced from a 
0.5 acre site to a 0.30 acre site, a 40% reduction in footprint as shown in Figure ES-9.  



2

ARLINGTON BLVD
EV

EN
ST

AR
 L

N

1

3
4

5

5 6B

12
8

8

7

10

11

9

6A

1

2

EXISTING WELL 20 (125 HP)

STANDBY GENERATOR 

CONTROL BUILDING 

FLUIDIZED BED REACTOR

AERATION TANKS

FILTER CONTACT TANK

FILTERS

CHLORINE CONTACT TANK

BACKWASH TANK

BACKWASH  WATER RECYCLE BOOSTER PUMP STATION (2 EACH @ 5 HP)

3

4

5

6

7

8

9

10

11

CHEMICAL BUILDING12

(N) WATER MAIN

(E) 8" W

(E) 8" W

WTP SITE
APPROX. 0.5 ACRES

R
U

SSEL BLVD

(E) WELL SITE
BOUNDARY

(N) SEWER MAIN

(E) 8" SEWER

BOOSTER PUMP STATION BUILDING (6A - TWO EACH @ 50 HP EACH) +
AERATION BLOWERS (6B - TWO EACH @ 10HP) + RECIRCULATION PUMPS
(6B - TWO EACH @ 30 HP)

Kennedy/Jenks Consultants

N
:\2

01
2\

12
70

03
1.

00
_C

R
6-

Pi
lo

t-S
tu

dy
\1

27
00

31
00

-S
IT

E-
02

.d
w

g
   

   
   

 C
AL

VI
N

 S
U

G
G

   
   

  4
/1

5/
20

13
 1

:2
5 

PM

0

1"=30'

20 40 60

WELL 20 - SPECIFIC SITE PLAN

CITY OF DAVIS SUSTAINABLE CO-REMOVAL OF HEXAVALENT
CHROMIUM BY BIOLOGICAL FILTRATION PROCESS

K/J 1270031*00

FIGURE ES-8
APRIL 2013





ARLINGTON BLVD
EV

EN
ST

AR
 L

N

1

23
4

5
6

11

8

8

9

10

1

2

EXISTING WELL

STANDBY GENERATOR 

CONTROL BUILDING 

FLUIDIZED BED REACTOR

AERATION TANK

AERATION BLOWER (2 EA) + RECIRCULATION PUMP (2 EA)

FILTERS

BACKWASH TANK

BACKWASH  WATER RECYCLE BOOSTER PUMP STATION (2 EACH @ 5 HP)

3

4

5

6

7

8

9

10

11 CHEMICAL STORAGE AREA

(N) WATER MAIN

(E) 8" W

(E) 8" W

WTP SITE
APPROX. 0.3 ACRES

R
U

SSEL BLVD
BOOSTER PUMP STATION (TWO EACH)

(E) WELL SITE
BOUNDARY

(N) SEWER MAIN(E) 8" SEWER

7

NOTE: ASSUME BARE SITE WITH NEW WELL, AND WTP.

Kennedy/Jenks Consultants

N
:\2

01
2\

12
70

03
1.

00
_C

R
6-

Pi
lo

t-S
tu

dy
\1

27
00

31
00

-S
IT

E-
04

.d
w

g
   

   
   

 C
AL

VI
N

 S
U

G
G

   
   

  4
/1

5/
20

13
 1

:2
2 

PM

0

1"=30'

20 40 60

GREENFIELD SITE PLAN

CITY OF DAVIS SUSTAINABLE CO-REMOVAL OF HEXAVALENT
CHROMIUM BY BIOLOGICAL FILTRATION PROCESS

K/J 1270031*00

FIGURE ES-9
APRIL 2013





 

Sustainable Treatment for Co-Removal of Hexavalent Executive Summary - XIX 
Chromium by Biological Treatment Process Pilot Study 
g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Cost Analysis and Comparison 
A cost analysis was completed for the 1,400 gpm conceptual water treatment system described 
in Section 4.2.2 for the Site Specific Well 20 retrofit project. The opinion of probable construction 
cost, project cost, and annual operation and maintenance (O&M) cost for this conceptual water 
treatment system is as follows: 

 Opinion of Probable Construction Cost is $7.236 million. 

 Opinion of Probable Project Cost is $9.769 million (includes construction cost, and 
engineering, construction administration, environmental, permitting, and City 
administration and management)  

 Opinion of Probable Annual O&M Cost is $0.401 million per year. 

For the Greenfield Site the treatment process could be achieved as described above. This 
would not only reduce the footprint, but also the opinion of probable construction cost, project 
cost, and annual O&M cost as follows: 

 Opinion of Probable Construction Cost is $4.911 million. 

 Opinion of Probable Project Cost is $6.630 million (includes construction cost, and 
engineering, construction administration, environmental, permitting, and City 
administration and management)  

 Opinion of Probable Annual O&M Cost is $0.396 million per year. 

An annualized cost analysis was conducted to determine the cost per acre foot as shown in 
Tables XI-1 in Appendix XI. A summary of the annualized cost analysis is shown in Table ES-3. 

Table ES-3: Annualized Cost Analysis 

Treatment Method 

Annualized 
Project Cost 

($/AF ft) 
Annual O&M 
Cost ($/AF) 

Total Annualized 
Cost  

($/AF) 
FBR Site Specific 

Well 20 
342 275 617 

FBR Greenfield Site 232 272 504 
 



 

Executive Summary - XX Sustainable Treatment for Co-Removal of Hexavalent 
Chromium by Biological Treatment Process Pilot Study 

g:\adminasst\jobs\2012\1270031.00_city of davis_chromium 6 pilot study\09-reports\9.09-reports\final report\davis cr6 pilot study final report_4-30-13.doc 

Comparison of Results with WaterRF Project 4450 